
METHANOGENIC ACTIVITY TEST FOR 
THE ACETYL EFFLUENT 

A DISSERTATION 

Submitted in partial fulfillment of the 
requirements for the award of the degree 

of 
MASTER OF TECHNOLOGY 

in 
CHEMICAL ENGINEERING 

(With Specialization in Industrial Pollution Abatement) 

By 

AMIT R. THAKKAR 

DEPARTMENT OF CHEMICAL ENGINEERING 
INDIAN INSTITUTE OF TECHNOLOGY ROORKEE 

ROORKEE - 247 667 (INDIA) 
JUNE, 2005 



CANDIDATE'S DECLARATION 

I hereby declare that the work, which is being presented in the dissertation entitled 

"METHANOGENIC ACTIVITY TEST FOR THE ACETYL EFFLUENT " in the 

partial fulfillment of the requirements for the award of the degree of Master of 
Technology in Chemical Engineering with specialization in Industrial Pollution 
[...]
acid. etc. and ethyl acetate and aldehyde. The biodegradation of this wastewater was 

envisaged, 

The methanogenic activity tests were conducted to test the treatability of this effluent 

in a UASB treatment system. The activity test employed in this study used to evaluate 

the microbial activity for the utilization of substrate in wastewater, which contains 

lower carboxylic acids as acetate. The active biomass (sludge) used in the experiment 

was also collected from JOL. Gajraula. 

It was observed that the activity followed the methane production rate. The activity 

tests for finding kinetic coefficients were performed using the optimum value of 

COD/VSS ratio i.e.0.5. The yield coefficient as calculated from the experiment was 

equal to 0.04125 gVSS/gCOD. The efficiency of the wastewater treatment system as 

calculated was having a value of 77.31%; The volume (mi) of CH4 produced per (mg) 

of COD reduction was found to be 0.35 m]/mg indicating the generation of methane 

from the wastewater taken for the experiment. 

iii 



CONTENTS 

Candidate's Declaration 

Acknowledgement 	 ii 

Abstract 	 iii 

Contents 	 iv 

List of Figures 	 vi 

List of Tables 	 vii 

Nomenclature 	 ix 

Chapter I Introduction 	 1 

1.1 General 	 1 

1.2 Industrial Description 	 1 

1.3 Biological Treatment of Waste water 	 2 

1.4 Comparison of treatment Processes 	 4 

1.5 Objective of Present Study 

Chapter 2 Acetyl Section And Waste Water Characteristics 	 7 

2.1 Process Description of Acetaldehyde Plant 	 7 

2.1.1 Carburation Stage 	 8 

2.1.2 Reaction Stage 	 II 

2.1.3 Absorption Stage 

2.1.4 Distillation Stage 	 12 

2. I .5 Recovery Stage 	 12 

2.2 Waste water Characterization 	 14 

Chapter 3 Literature Review 	 16 

3.1 Anaerobic Treatment Technology 	 17 

3.1.1 High-Rate Anaerobic Treatment 	 18 

3.1.2 Various High-Rate Reactors 	 19 

3.2 The UASB Reactor System 	 20 

3.2.1 The UASB Concept 	 20 

3.2.2 Design Considerations 	 21 

3.3 Efficient Solids Retention in UASB Reactors 	 23 

3.4 Anaerobic Degradation of Particulates 	 24 

iv 



3.5 Aspects of Anaerobic Hydrolysis 	 24 

3.5.1 Effect of pH on Hydrolysis 	 25 

3.5.2 Effect of Temperature on hydrolysis 	 25 

3.5.3 Effect of seeding 	 26 

3.5.4 Oxygen Concentration 	 27 

3.5.5 Hydraulic Retention Time 	 27 

3.5.6 Solids Retention Time 	 27 

3.5.7 Effect of Mixing on Hydrolysis 	 28 

3.5.8 Particle Size and Surface to Volume Ratio 	 29 

3.5.9 Anaerobic Hydrolysis Kinetics of Particulates 	 30 

3.5.10 Specific Efficiency 	 32 

3.6 Methanogenic Activity Test 	 32 

Chapter 4 Experimental Procedure 	 34 

4.1 Experimental Setup 	 34 

4.1.1 Apparatus 	 34 

4.1.2 Preparation of Nutrients 	 34 

4.2 Activated Biomass 	 39 

4.3 Procedure 	 40 

4.4 Analytical Methods 	 41 

Chapter 5 Results and Discussions 	 43 

5.1 Effect of CODNSS Ratio on CH4 Gas Production 	 43 

5.2 Calculation of Kinetics Coefficient 	 59 

5.2.1 Substrate Utilization Rate and Yield coefficient 	69 

5.3 Results of Scanning Electron Micrograph 	 73 

Chapter 6 Conclusions and Recommendation 	 83 

6.1 Conclusions 	 83 

6.2 Scope of Future Work 	 84 

References 	 85 

Appendix I 	 90 

Appendix II 	 93 

Appendix III 	 96 



LIST OF FIGURES 

Figure 

No. 

Description Page 

No. 

2.1  Process Flow Diagram of Acetyl Section 9 

2.2 
Block Diagram of Alcohol Recovery Column-II 13 

3.1 21 
4.1 Schematic cross-sectional view of a UASB reactor 

36 

4.2 Experimental Setup of Methanogenic Activity Test 

Actual Setup of Methanogenic Activity Test in 37 

5.1 Biochemical Lab IIT Roorkee 45 

51  Cumulative CH4 Production versus Time for 0.75 Z 47 

5.3 
Cumulative CH4  Production versus Time for Z 49 

5.4 51 
Cumulative CH4 Production versus Time for 1,25 Z 

5.5 53 
Cumulative CH4 Production versus Time for 1.5 Z 

5.6 57 
Ratio of ml CH4  Produced/ kg COD Reduced versus "Z" 

5.7 61 
Activity versus CODNSS "Z" Ratio 

5.8 63 

5.9 Cumulative CH4  production versus Time for Feed 1 65 

5.1 0 Cumulative CH4 production versus Time for Feed 2 67 

5.11 Cumulative CH4  production versus Time for Feed 3 71 
5.12 Activity as ml CH4 produced/gVSS,day versus Feed 73 

5.13 Substrate Utilization Curve 

SEM of a Sludge Sample of MUR-4 with magnification 
75 

5.14 
50X, 300um 

75 

5.15 SEM Micrograph of a Sludge Sample of MUR-4 with 

magnification 48X, 200pm 77 

SEM Micrograph of a Sludge Sample of MUR-4 with 

5.16 magnification 500X, 	100mm 

SEM Micrograph of a Sludge Sample of MUR-4 with 77 

5.17 magnification 500X, 30i.tm 

vi 



79 

SEM Micrograph of a Sludge Sample of MUR-4 with 

magnification 1000X, 1014m 

SEM Micrograph of a Sludge Sample of MUR-4 with 

magnification 3.50 KX, 3um 

SEM Micrograph of a Sludge Sample of MUR-4 with 

magnification 10.00 KX, Ikun. 

79 

81 

81 
SEM Micrograph of a Sludge Sample of MUR-4 with 

magnification 13.54 KX, 

SEM Micrograph of a Sludge Sample of MUR-4 with 

magnification 30.00 KX, I Mm 

5.18 

5.19 

5.20 

VII 



LIST OF TABLES 

Table 

No. 

Description Page No. 

1.1 Major 	biological 	treatment 	processes 	used 	for 	wastewater 3 

1.2 treatment 5 

2.1 Merits of anaerobic treatment processes 12 

2.2 Dimension of the alcohol recovery column-II 

Characteristics of Acetyl Section wastewater on seven 14  
2.3 

days (Composite Samples) 
15 

Characteristics of the composite mixture of organic 
3.1 

wastewater on a day 

Carbon flow during (A) aerobic degradation in an activated 17 

4,1 sludge system 	under (a) saturating and (b) limiting substrate 35 

4.2 supply and during (B) anaerobic degradation 

Lists of Chemicals for the Preparation of Nutrients 39 
43 Calculation 	of 	VSS 	at 	different 	sample 	points 	located 	at 

different heights of MUR-1V 40 

5,1 Characteristics of the Activated Biomass Sludge used 43 

5.2 in the Activity Test for experiment 

Experimental Detail for finding optimum COD/VSS Ratio 44 

5.3 R2 	values and 	slopes of linear 	fits of the cumulative CH4 

production versus time 55 

3 -3  Values 	of Methanogenic 	Activity 	for 	different 	values 	of 

COD/VSS ratio 59 

5.6 R2 	values and 	slopes of linear 	fits of the cumulative 	CH4 59 

5.7 production Versus Time data 69 

Values of Activity for different Feeds 

Value for Substrate Consumed 

viii 



NOMENCLATURE 

SYMBOLS 

A 	Surface available for hydrolysis (m2) 

B 	Volume of methane produced under normal condition of temperature and 

pressure per gram of substrate added. 

Bo 	Volume of methane produced under normal condition of temperature and 

pressure 	per gram of substrate added at infinite retention time 

E 	Specific efficiency 

K 	Dimensionless less kinetics parameter 

Ksbk 	Surface based hydrolysis constant (kg/m2  day) 

kma, 	Max substrate removal rate constant per unit time 

ks 	Half velocity constant, mass per unit volume 

M 	Mass of substrate (kg) 

P 	Saturation water vapour pressure, mm Hg at VC 

r • Substrate utilization rate (gCOD/gVSS.day) 

S 	Substrate concentration in the effluent 

So 	Feed COD concentration 

Temperature in deg C. 

Time (days) 

X 	Concentration of Biomass (gVSS/I) 

Y 	Yield Coefficient (gVSS/gCOD) 

Z 	COD/VSS Ratio 

P-Ina■ 	Max, specific growth rate constant, per unit time 

ABBREVIATIONS 

ABR 	 Anaerobic Blanket reactor 

BOD 	 Biochemical Oxygen Demand 

BOD3 	 Biochemical Oxygen Demand for 3 day at 27 °C 

COD 	 Chemical Oxygen Demand 

ix 



COD, 	 Initial Reactor COD 

CODE• 	 Final Reactor COD 

CPCB 	 Central Pollution Control Board 

EDTA 	 Ethylene Di-Amine Tetra Acetic acid 

GLS 	 Gas Liquids-Solids 

HRT 	 Hydraulic Retention Time 

HUSB 	Hydraulic Upflow Sludge Blanket 

JOL 	 Jubilant Organosys Limited.  

LCFA 	 Long Chain Fatty Acids 

MLD 	 Mega Liter per Day 

MUR 	 Methanogenic Upflow Reactor 

OLR 	 Organic Loading Rate 

OMSW 	Olive Mill Solid Waste 

SEM 	 Scanning Electron Micrograph 

SRT 	 Solids Retention Time 

SVI 	 Sludge Volume Index 

TDS 	 Total Dissolved Solids 

TS 	 Total Solids 

TSS 	 Total Suspended Solids 

UASB 	 Upflow Anaerobic Sludge Blanket 

VFA 	 Volatile Fatty Acids 

VSS 	 Volatile Suspended Solids 



Chapter 1 

INTRODUCTION 

1.1 GENERAL 

Rapid urbanization and industrialization in the developing countries pose severe 

problems in collection, treatment and disposal of effluents. This situation leads to 

public health problem. Decreasing assimilative capacity of water bodies, need for 

water conservation and with the increasing global demand of cleaner environment and 

its enduring benefits to the humanity, sustainable development, protection and 

improvement of our ecology lot of treatment technologies were developed for the 

treatment of waste generated by different industries. Research and development 

endeavor in recent years is directed towards wastewater treatment technologies, which 

are compatible with the environmental and economic conditions. Development, 

selection, and application of appropriate technology for wastewater treatment are 

therefore major component of such preventive action. 

One such promising treatment technique for wastewaters is the Upflow Anaerobic 

Sludge Blanket (UASB) system, a high-rate anaerobic treatment method. Anaerobic 

treatment of wastewater gained wide attention among the researchers and sanitary 

engineers chiefly because of their economical edge over the conventional aerobic 

methods. Zero oxygen requirement which cuts down the aeration costs and energy 

requirements; very low excess sludge production which reduces the costs of sludge 

handling, stabilization and disposal; production of biogas with good energy content 

which can be used as a fuel, are the major advantages of this system. 

1.2 INDUSTRIAL DESCRIPTION 

Jubilant Organosys Limited, Gajraula is strategically located at Bhartiagram, Gajraula 

(100 km from Delhi on Delhi-Lucknow Highway, NH-24). The company has an 

extensive product range of chemicals. The chemicals include vinyl acetate monomer, 

acetic anhydride, acetic acid, acetaldehyde, pyridine, picoline, di-methyl 

formaldehyde. poly vinyl alcohol, poly vinyl acetate (used for the production of 



adhesives) and many others. Beside, it also manufactures industrial alcohol. Distillery 

spent wash (waste water from distillery) is treated by anaerobic process followed by 

aerobic process. Biogas generated through the anaerobic process is used as non 

conventional energy source. 

to acetaldehyde plant, soft water from distillation column containing 93.54 % alcohol 

and 6.46 % water is taken to alcohol recovery column-Il for alcohol recovery. 

Wastewater generating from the bottom of column with average flow rate, 720 m3/day 

is taken for experiment. 

1.3 BIOLOGICAL TREATMENT OF WASTE WATER 

Biological treatment of wastewater basically reduces the pollutant concentration 

through microbial coagulation- and removal of non-settle-able organics colloidal 

solids. Organic matter is biologically stabilized so that no further oxygen demand is 

exerted by it. Anaerobic and aerobic biological treatment systems are conventionally 

adopted for the treatment of wastewater. The rate of stabilization of organic matter is 

high in case of aerobic process as compared to that in anaerobic process. Modification 

of these two basic processes has resulted in the development of various types of 

applied biological treatment systems. These modified treatment systems for the 

domestic and industrial effluents, are summarized in Table 1.1. 

2 



Table 1.1 Major biological treatment processes used for wastewater treatment 

(Metcalf & Eddy. 2003) 

Type Common Name Use 

AEROBIC PROCESS: The process in which Biodegradation of waste in presence of 

oxygen and converts to CO2 and H20. 

Suspended 

Growth 

Activated sludge process 

Step aeration 

Aerobic Digestion 

Aerated Lagoons BOD removal 

Extended Aeration 

Oxidation Ditch 

BOD removal 

& Stabilization 

Attached 

Growth 

Trickling Filters 

Rotating Biological Contractor 

Packed Bed Reactors 

Roughing Filters 

BOD removal 

Nitrification 

Combined 

Processes 

Trickling Filters, Activated Sludge BOD removal 

ANOXIC 	PROCESS: 	The 	process 	by 	which 	nitrate-nitrogen 	is 	converted 

biologically to nitrogen gas in the absence of oxygen. The process is also known as 

anoxic denitrification, 

Suspended 

Growth 

Suspended growth denitrification 

Denitrification 

Attached 

growth 

Fixed film denitrification 

ANAEROBIC PROCESS: The process in which Biodegradation of waste takes 

place in absence of oxygen to form Biogas which contains about 60 % CH4  and hence 

can be used as energy supplement. 

Suspended 

Growth 

Anaerobic digestion 

Two stage Anaerobic Contact process 

Stabilization 

BOD removal 

Attached 

Growth 

Anaerobic filter 

Anaerobic Lagoons (ponds) 

BOD 	removal 	and 

stabilization. 

Combined Facultative ponds BOD removal 

3 



  

Processes Tertiary ponds 

Anaerobic facultative 

Lagoons 

Aerobic Lagoons 

  

1.4 COMPARISON OF TREATMENT PROCESSES 

Anaerobic treatment processes are being applied to the treatment of wastewater 

generated by food industry, distillery etc. Anaerobic treatment is the biological 

stabilization of organic substrate under anaerobic condition. It involves the 

decomposition of organic and inorganic matter in absence of molecular oxygen. 

Anaerobic digestion is one of the most widely used biological reactor system for the 

stabilization of sludge. 

Aerobic treatment processes such as activated sludge process, trickling filters, 

oxidation ponds and aerated lagoons, with more or less intensive mixing devices, have 

been successfully installed for domestic wastewater as well as industrial waste water 

treatment. Anaerobic digestion may be followed by aerobic treatment process and 

hence for some cases this combined treatment process can be seen. 

That the anaerobic treatment is an inefficient process is a fallacy, as the experience 

with sludge digestion suggests. Most of the organic material being treated is not 

readily susceptible to biological degradation and only about 50% reduction in solids is 

possible. There are some disadvantages of the anaerobic treatment when it is 

compared to aerobic treatment. 

One of the disadvantages is the slow growth rate of anaerobic organisms, which can 

result in system failure if a high loss of microorganisms (biological solids) in the 

effluent occurs. However, it is the slow growth rate and low yield of the anaerobic 

organisms that results in the production of lower amounts of biological sludge 

compared to aerobic processes. 

Second disadvantage is that the anaerobic process has been considered unsuitable for 

the treatment of low concentrated wastewaters (COD < 1000 mg/liter) because of the 

low utilization rate of the substrate at low concentrations. 

4 



Thirdly. a relatively high operating temperature has been required for efficient 

performance of anaerobic digestion. This requires an external heat source, especially 

in non-tropical regions of the world. 

Table 1.2 Merits of anaerobic treatment processes 

• Very low cost treatment technology compared to aerobic conventional systems 

For example, a comparison of energy balance for Aerobic and Anaerobic process 

for the treatment of a wastewater having following characteristics: flow rate 100 

m3/day, wastewater strength 10 kg/m3  and temperature 20°C shows that net 

energy produced by anaerobic digestion as methane produced is 10.4 X 106  kJ/d 

and that for aerobic digestion energy requirement is 1.9X106. (Metcalf & Eddy 

2003) 

• Requires little or no external supplied energy. In fact energy is produced in the 

form of biogas. 

• The technology is flexible and could be applied at any scale. 

• The space loading rates applied to the systems are much higher compared to 

conventional treatment technologies. Organic loading rates of 3.2 to 32 kg 

COD/m3.d can be applied in anaerobic processes against the 0.5 to 3.2 kg 

COD/m3.d in aerobic processes. 

• The higher space loading rates allow smaller reactor volumes and less land 

requirements. 	 .21  

• The volume of sludge produced under anaerobic conditions (z.  15%) is 

significantly lower compared to sludge production under aerobic conditions (=-- 

67%) and hence lower sludge handling and disposal costs. 

• Fewer nutrients required. Many industrial wastewaters lack adequate nutrients to 

support aerobic growth. The cost of nutrient addition is much less for anaerobic 

processes because less biomass is produced. 

The anaerobic reactor performance is usually evaluated in terms of process efficiency 

and stability through estimation of organic matter removal, VFA levels, quality and 

composition of biogas produced, etc. Methanogenic Activity Test on anaerobic sludge 

(biomass) has been gaining importance. Initially, these tests were mainly used to 

5 



select an adaptable sludge as inoculums but now these tests can also be used for many 

other purposes. such as to: 

1. evaluate the performance of reactor 

2. establish the degree of degradability and adaptability 

3. estimate maximum applicable loading rate to a certain sludge 

4. evaluate batch kinetic parameters. 

The acetyl effluent from the alcohol recovery section (column II) as detailed in 

Chapter 2. Section 2.2 has very high concentration of lower carboxylic acids, viz. 

formic acid, acetic acid, etc, and ethyl acetate and aldehyde. The COD of effluent 

fluctuates between 18,000 mg/I and 32,000 mg/I while BOD varies from 9,500 mg/I to 

15,000 mg/I. The total generation of wastewater is between 650 and 850 m3/day. 

Treatment of this wastewater is a problem, due to poor bio-degradability of the acetic 

acid. Therefore, it was envisaged to conduct experiments to test the treatability of this 

effluent in a UASB treatment system. 

1.5 OBJECTIVE OF PRESENT STUDY 

Based on the requirements of the plant and the availability of an UASB reactor, the 

following objectives were set 

• Treatment of acetyl effluent using anaerobic digestion by performing 

methanogenic activity test. 

• Determination of the optimum CODNSS ratio in the batch reactor for 

used in the continuous system. 

• Study of reaction kinetics by calculating different parameters at optimum 

COD/ VSS ratio. 

• The efficiency of the waste treatment process. 

6 



Chapter 2 

ACETYL SECTION AND WASTE WATER 

CHARACTERISTICS 

The present study concentrates on the treatability of the wastewater from the 

acetaldehyde plant of the JOL, Gajraula. (There are two acetaldehyde plants having 

two reactors in each plant. The total installed capacity of the plant is 230 MT/day, 

while the current average production is 220 MT/day). 

The acetaldehyde is produced by catalytic vapor phase oxidation of ethanol. Silver 

mesh is used as the catalyst with air as an oxidizing medium. The reaction takes place 

at a temperature of 500 — 600 °C and a pressure of 0.25 — 0.4 barg. 

The chemical reaction involved in the process is 

C,H5OH + 1/2 02  —> C1-13CHO + H2O 
	

AH = -38.3 Milmole 	(2.1) 

2.1 PROCESS DESCRIPTION OF THE ACETALDEHYDE PLANT 

The brief description of the process for the production of acetaldehyde is given below: 

Fig 2.1 illustrates the process flow diagram of the acetyl section. Alcohol from the 

alcohol tank is sent to the carburetor where it is mixed with the air and is heated to a 

temperature of 60 — 70 °C. The quantity of alcohol used in the process is 1.5 Ton/ Ton 

of aldehyde produced, From carburetor the air and alcohol mixture goes to the super 

heater where any droplet of alcohol is vaporized and then is fed to the reactor. The 

reaction is exothermic and the reaction temperature is maintained by bottom product 

of the distillation column. The reacting mixture from the reactor is sent to the 

condenser where the stream is partially condensed. The condensed stream contains 

mainly acetaldehyde and alcohol and is sent to the distillation column along with the 